cab

Spare Parts List




Spare Parts List
for the following products

Part No. Description Type Table of Contents
5950250 Universal Tamp Applicator 1005L-100H 1 Mounting plate........cccoiiiiiiiiii 3
5950253 Universal Tamp Applicator ~ 1005R-100H 2 Mount?ng pIate-Pneuma.tics ....................................... 4
5950309 Universal Tamp Applicator 1005L-150H 3 Mogntlng plate-Electronics.........ccccoociiiiiiiiiieens 5
5950251 Uni T Applicat 1005L-220H 4 Cylinder assembly...........coooiiiiiiiiiiee e 6
n!versa amp PP !ca or g 5 Pad assembly.........cccccooiiiiiiiiiii 7
5950254 Universal Tamp Applicator | 1005R-220H 6 SPAre Parts INAEX .......c.cueueueeeeeeeeeeeeeeeeeeeeeeeeeeneens 8
5950252 | Universal Tamp Applicator | 1005L-300H 7 Packaging/ACCESSOMES .........coveveeeeeeeeeeeereeennenn 10

5950255 Universal Tamp Applicator 1005R-300H
5950308 Universal Tamp Applicator 1005L-400H
5950365 Universal Tamp Applicator 1005R-400H

Edition: 04/2012 - Part No. 9008575

Copyright

This documentation as well as translation hereof are property of cab Produkttechnik GmbH & Co. KG.

The replication, conversion, duplication or divulgement of the whole manual or parts of it for other intentions than its original
intended purpose - in particular the procurement of spare parts for products sold by cab — demand the previous written authori-
sation by cab.

Editor
Regarding questions or comments please contact cab Produkttechnik GmbH & Co. KG.

Topicality
Due to the constant further development of our products descrepancies between documentation and product can occur.
Please check www.cabgmbh.com for the latest update.

Terms and conditions

Deliveries and performances are effected under the “General conditions of sale of cab”

Germany France South Africa Asia Tl

cab Produkttechnik cab technologies s.a.r.l. cab Technology (Pty.) Ltd. cab Technology Co., Ltd.

GmbH & Co KG F-67350 Niedermodern 2125 Randburg %&tbﬂ&ﬂgf&)'ﬁl‘&{&él

Postfach 1904 Téléphone +33 388 722 501  Phone +27 11-886-3580 Junghe, Taipei, Taiwan

D-76007 Karlsruhe www.cab.de/fr www.cab.de/za Phone +886 2 8227 3966

Wilhelm-Schickard-Str. 14 info.fr@cab.de info.za@cab.de www.cab.de/tw

D-76131 Karlsruhe USA info.asia@cab.de

Telefon +49 721 6626-0 cab Technology Inc. China ¥ &

Telefax +49 721 6626-249  Tyngsboro MA, 01879 cab (Shanghai)Trading Co., Ltd.

www.cab.de Phone +1 978 649 0293 (LB T HA RAE

info@cab.de www.cab.de/us Phone +86 21 6236-3161
info.us@cab.de www.cab.de/cn

info.cn@cab.de
Representatives in other countries on request



Spare Parts
1 Mounting plate

No. Part-No. | Description PU Serial No. No. Part-No. | Description PU Serial No.
from to from to

1.1 | 5945531.001| Mounting Plate L 1 9.1 | 5941817.001| Cover L 1

1.2 | 5947255.001| Mounting Plate R 1 9.2 | 5947257.001| Cover R 1

2.1 | 5945529.001 | Mounting Plate L 1 15 5902049.001| Screw DIN912-M4x6 10

2.2 | 5950281.001 | Mounting Plate R 1 24.1 | 5535763.001| Bracket L 1

3.1 | 5537978.001| Hinge Bush L 1 24.2 | 5942842.001| Bracket R 1

3.2 | 5942841.001| Hinge Bush R 1 25 5902026.001| Screw DIN7985-M3x6 10

4 5902143.001| Screw DIN7991-M4x16 10 30 5537675.001| Plate 1

5.1 | 5940644.001| Hinge Axle L 1 31 5901574.001| Cable Clamp 1

5.2 | 5942870.001| Hinge Axle R 1 36.1 | 5537994.001| Blow Tube Retainer L 1

6 5950124.001 | Thumbscrew 1 36.2 | 5942853.001| Blow Tube Retainer R 1

7 5903525.001 | E-Ring DIN6799-4 10 37 5902030.001| Screw DIN7991-M3x12 10

8.1 | 5950257.001 Bracket L 1

8.2 | 5950259.001 Bracket R 1




Spare Parts

2  Mounting plate-Pneumatics

No. Part-No. | Description PU Serial No. No. Part-No. | Description PU Serial No.
from to from to

10 5950267.001 | Blow Valve 1 27.1 | 5950260.001| Valve Terminal L 1

11 5902815.001 | Screw DIN912-M3x45 10 27.2 | 5950261.001| Valve Terminal R 1

12 5905611.001 | Valve 1 28 5905592.001| Push-in T-Fitting 1

13 5905255.001| Push-in L-Connector 1 29 5901032.001] Plastic Bushing 10

14 5905748.001] Silencer 1 32 5521218.001| Vakuum Sensor 1

16 5905971.001 | Push-in/threaded L-Fitting 1 33 5903003.001| Washer DIN125-A4.3 10

17 5905923.001 | Vacuum Generator 1 35 5905603.001| Push-in/threaded Fitting 1

18 5941991.001] Bracket 1 37 5902030.001| Screw DIN7991-M3x12 10

19 5902004.001| Screw DIN912-M4x20 10 39 5966460.001| Tube 2m

20 5911003.001 | Miniature Pressure Regulator 1 40 5966461.001| Tube 2m

21 5905437.001| Push-in/threaded Fitting 1 41 5966464.001| Tube 2m

22 5905664.001| Push-in T-Connector 1 51 5917462.001| Push-in L-Fitting 1

23 5900025.001 | Standoff Bolt M3x14 10 57 5905281.001| Valve 1

25 5902026.001| Screw DIN7985-M3x6 10 68 5905283.001| Push-in/threaded Fitting 1

26 5902080.001| Screw DIN7985-M3x20 10

P1 41

P3

P4

P2




Spare Parts

3  Mounting plate-Electronics

No. Part-No. | Description PU Serial No. No. Part-No. | Description PU Serial No.
from to from to

10 5950267.001 Blow Valve 1 56.1 | 5947289.001| Sensor 100H 1

25 5902168.001| Screw DIN912-M3x5 10 56.2 | 5947329.001| Sensor 150H 1

29 5901032.001] Plastic Bushing 10 56.3 | 5941029.001| Sensor 220H 1

32 5521218.001| Vakuum Sensor 1 56.4 | 5941052.001 Sensor 300H 1

52 5521191.001 | Key 1 56.5 | 5947293.001| Sensor 400H 1

53 5941855.001| PLC Connector Cable 1 58 5950266.001| Controller 1

54 5941856.001 | Three-way valve cable 1 59.1 | 5950264.001| Applicator Control L 1

55.1 | 5947290.001| Labelling Position Sensor 100H 1 59.2 | 5950268.001| Applicator Control R 1

55.2 | 5947327.001| Labelling Position Sensor 150H 1 60 5521130.001 | Bracket 1

55.3 | 5941833.001| Labelling Position Sensor 220H 1

55.4 | 5941864.001| Labelling Position Sensor 300H 1

55.5 | 5947295.001| Labelling Position Sensor 400H 1

E2)(E1

J




Spare Parts

4  Cylinder assembly
No. Part-No. | Description PU Serial No. No. Part-No. | Description PU Serial No.
from to from to
33 5903003.001 | Washer DIN125-A4.3 10 71 5905523.001| Manual Valve 1
39 5966460.001| Tube 2m 72.1 | 5905571.001| Cylinder 100H 1
56.1 | 5947289.001| Sensor 100H 1 72.2 | 5905873.001| Cylinder 150H 1
56.2 | 5947329.001| Sensor 150H 1 72.3 | 5905438.001| Cylinder 220H 1
56.3 | 5941029.001| Sensor 220H 1 72.4 | 5905286.001| Cylinder 300H 1
56.4 | 5941052.001| Sensor 300H 1 72.5 | 5905374.001| Cylinder 400H 1
56.5 | 5947293.001| Sensor 400H 1 73.1 | 5947286.001| Rod 100H 1
61.1 | 5947283.001| Energy Track 100H 1 73.2 | 5947324.001| Rod 150H 1
61.2 | 5947325.001 | Energy Track 150H 1 73.3 | 5945515.001| Rod 220H 1
61.3 | 5941872.001| Energy Track 220H 1 73.4 | 5942871.001| Rod 300H 1
61.4 | 5941873.001| Energy Track 300H 1 73.5 | 5947287.001| Rod 400H 1
61.5 | 5941878.001| Energy Track 400H 1 74 5902010.001| Screw DIN912-M3x10 10
62.1 | 5945541.001| Bracket L 1 75 5947276.001| Stopper 1
62.2 | 5947271.001| Bracket R 1 76 5521171.001| Adjusting Plate cpl. 1
63 5902047.001| Screw DIN7991-M3x5 10 77 5902811.001 | Screw DIN912-M5x14 10
64 5902241.001| Screw DIN7984-M4x10 10 78 5903012.001| Spring Washer DIN137-A5 10
65 5905593.001| Mounting Clip 1 79 5521114.001 Bridge 1
66 5905249.001| One-way Flow Control Valve 1 80 5902005.001| Screw DIN912-M3x8 10
67 5905352.001| Sealing Ring 10 81.1 | 5945540.001| Bracket L 1
68 5905283.001| Push-in/threaded Fitting 1 81.2 | 5947270.001| Bracket R 1
69 5538088.001| Extension M5-M5 1 112 5903041.001| Washer DIN125-A5.3 10
70 5941845.001| Guide 1 113 5905522.001] Pipe Coupling 1
A ;
5
92
oz
8E
N 73/2x
N% e
@« s P4
h\ﬂ/‘ 78 77
Q )




Spare Parts

5 Pad assembly
No. Part-No. | Description PU Serial No. No. Part-No. | Description PU Serial No.
from to from to

13 5905255.001 | Push-in L-Connector 1 94 5904522.001| Set Screw DIN915-M5x14 10
19 5902004.001 | Screw DIN912-M4x20 10 95.1 | 5945514.001| Pad Holder L 1
25 5902168.001 | Screw DIN912-M3x5 10 95.2 | 5947251.001| Pad Holder R 1
33 5903003.001 | Washer DIN125-A4.3 10 96 5942891.001| Axle 1
39 5966460.001 | Tube 2m 97.1 | 5521129.001| Spring L 1
41 5966464.001| Tube 2m 97.2 | 5942835.001| Spring R 1
55.1 | 5947290.001| Labelling Position Sensor 100H 1 98.1 | 5535706.001| Adapter L 1
55.2 | 5947327.001| Labelling Position Sensor 150H 1 98.2 | 5950371.001| Adapter R 1
55.3 | 5941833.001| Labelling Position Sensor  220H 1 99.1 | 5945593.001| Adapter L 1
55.4 | 5941864.001| Labelling Position Sensor 300H 1 99.2 | 5942858.001| Adapter R 1
55.5 | 5947295.001] Labelling Position Sensor 400H 1 100 5903001.001| Spring Washer DIN137-A4 10
67 5905352.001| Sealing Ring 10 101 5905317.001| Push-in L-Connector 1
77 5902811.001 | Screw DIN912-M5x14 10 102.1 | 5521213.001| Mounting Bracket L 1
78 5903012.001| Spring Washer DIN137-A5 10 102.2 | 5942824.001| Mounting Bracket R 1
82.1 | 5942876.001| Guide L 1 103 5902138.001| Screw DIN912-M5x10 10
82.2 | 5947259.001| Guide R 1 104 5903507.001| E-Ring DIN6799-3.2 10
83 5521159.001 | Nut 1 105 5903051.001| Washer DIN988-4x8x0.2 10
84 5903510.001| E-Ring DIN6799-9 10 106 5905070.001]| Spring 1
85 5942899.001 | Bushing 1 107.1 | 5521214.001| Curve L 1
86 5905602.001| Ring Magnet 1 107.2 | 5942825.001 Curve R 1
87 5942834.001| Adapter Bolt 1 108.1 | 5521215.001| Stud L 1
89 5905069.001| Spring 1 108.2 | 5942826.001| Stud R 1
90 5521158.001 | Washer 10 109 5903011.001| Toothed Washer DIN6797-A4.3 10
91 5521157.001| Washer 10 110 5902501.001| Nut DIN934-M4 10
92 5903501.001| E-Ring DIN6799-7 1 111 5521164.001 [ Knob 1
93.1 | 5942874.001| Support L 1 112 5903041.001| Washer DIN125-A5.3 10
93.2 | 5947252.001| Support R 1

QI

AN

82

102

=




Spare Parts
6 Spare parts index

Pos. Figure/Page No. Part No. Description PU SPR Serial No.
from to
1 6 79 5521114.001 | Bridge 1
2 7 97.1 5521129.001 | Spring 1
3 5 60 5521130.001 | Bracket 1
4 7 91 5521157.001 | Washer 1
5 7 90 5521158.001 | Washer 1
6 7 83 5521159.001 | Nut 1
7 7 [ 1M1 5521164.001 | Knob 1
8 6 76 5521171.001 | Adjusting Plate 1
9 5 52 5521191.001 | Key 1
10 7 (1021 5521213.001 | Mounting Bracket 1
11 7 (1071 5521214.001 | Curve 1
12 7 [108.1 5521215.001 | Stud 1
13 4 5 32 5521218.001 | Vakuum Sensor 1
14 7 98.1 5535706.001 | Adapter 1
15 3 241 5535763.001 | Bracket 1
16 3 30 5537675.001 | Plate 1
17 3 3.1 5537978.001 | Hinge Bush 1
18 3 36.1 5537994.001 | Blow Tube Retainer 1
19 6 69 5538088.001 | Extension M5-M5 1
20 4 23 5900025.001 | Standoff Bolt M3x14 10
21 4 5 29 5901032.001 | Plastic Bushing 10
22 3 31 5901574.001 | Cable Clamp 10
23 4 7 19 5902004.001 | Screw DIN912-M4x20 10
24 6 80 5902005.001 | Screw DIN912-M3x8 10
25 6 74 5902010.001 | Screw DIN912-M3x10 10
26 3 4 25 5902026.001 | Screw DIN7985-M3x6 10
27 3 4 37 5902030.001 | Screw DIN7991-M3x12 10
28 6 63 5902047.001 | Screw DIN7991-M3x5 10
29 3 15 5902049.001 | Screw DIN912-M4x6 10
30 4 26 5902080.001 | Screw DIN7985-M3x20 10
31 7 103 5902138.001 | Screw DIN912-M5x10 10
32 3 4 5902143.001 | Screw DIN7991-M4x16 10
33 5 7 25 5902168.001 | Screw DIN912-M3x5 10
34 6 64 5902241.001 | Screw DIN7984-M4x10 10
35 7 | 110 5902501.001 | Nut DIN934-M4 10
36 6 77 5902811.001 | Screw DIN912-M5x14 10
37 4 11 5902815.001 | Screw DIN912-M3x45 10
38 7 | 100 5903001.001 | Spring Washer DIN137-A4 10
39 4 6 7 33 5903003.001 | Washer DIN125-A4.3 10
40 7 | 109 5903011.001 | Toothed Washer DIN6797-A4.3 10
41 6 7 78 5903012.001 | Spring Washer DIN137-A5 10
42 6 7 | 112 5903041.001 | Washer DIN125-A5.3 10
43 7 | 105 5903051.001 | Washer DIN988-4x8x0.2 10
44 7 92 5903501.001 | E-Ring DIN6799-7 10
45 7 | 104 5903507.001 | E-Ring DIN6799-3.2 10
46 7 84 5903510.001 | E-Ring DIN6799-9 10
47 3 7 5903525.001 | E-Ring DIN6799-4 10
48 7 94 5904522.001 | Set Screw DIN915-M5x14 10
49 7 89 5905069.001 | Spring 1 B
50 7 | 106 5905070.001 | Spring 1
51 6 66 5905249.001 | One-way Flow Control Valve 1
52 4 7 13 5905255.001 | Push-in L-Connector 1
53 4 57 5905281.001 | Valve 1
54 4 6 68 5905283.001 | Push-in/threaded Fitting 1
55 6 72.4 5905286.001 | Cylinder 1
56 7 [101 5905317.001 | Push-in L-Connector 1
57 6 7 67 5905352.001 | Sealing Ring 10
58 6 72.5 5905374.001 | Cylinder 1
59 4 21 5905437.001 | Push-in/threaded Fitting 1
60 6 72.3 5905438.001 | Cylinder 1
61 6 113 5905522.001 | Pipe Coupling 1
62 6 71 5905523.001 | Manual Valve 1
PU Package unit
SPR Recommendation

A - wearing parts and accessories
B - recommended spare parts for quick repair

C - recommended spare parts for distributors

D - recommended spare parts for central stores




Spare Parts

6 Spare parts index
Pos. Figure/Page No. Part No. Description PU SPR Serial No.
from to
63 6 721 5905571.001 | Cylinder 1
64 4 28 5905592.001 | Push-in T-Fitting 1
65 6 65 5905593.001 | Mounting Clip 1
66 7 86 5905602.001 | Ring Magnet 1
67 4 35 5905603.001 | Push-in/threaded Fitting 1
68 4 12 5905611.001 | Valve 1
69 4 22 5905664.001 | Push-in T-Connector 1
70 4 14 5905748.001 | Silencer 1 B D
71 6 72.2 5905873.001 | Cylinder 1
72 4 17 5905923.001 | Vacuum Generator 1 D
73 4 16 5905971.001 | Push-in/threaded L-Fitting 1
74 4 20 5911003.001 | Miniature Pressure Regulator 1
75 4 51 5917462.001 | Push-in L-Fitting 1
76 3 5.1 5940644.001 | Hinge Axle 1
77 5 6 56.3 5941029.001 | Sensor 1 D
78 5 6 56.4 5941052.001 | Sensor 1 D
79 3 9.1 5941817.001 | Cover 1
80 5 7 55.3 5941833.001 | Labelling Position Sensor 1
81 6 70 5941845.001 | Guide 1
82 5 53 5941855.001 | PLC Connector Cable 1
83 5 54 5941856.001 | Three-way valve cable 1
84 5 7 55.4 5941864.001 | Labelling Position Sensor 1 D
85 6 61.3 5941872.001 | Energy Track 1
86 6 61.4 5941873.001 | Energy Track 1
87 6 61.5 5941878.001 | Energy Track 1
88 4 18 5941991.001 | Bracket 1
89 7 1102.2 5942824.001 | Mounting Bracket 1
90 7 [107.2 5942825.001 | Curve 1
91 7 1108.2 5942826.001 | Stud 1
92 7 87 5942834.001 | Adapter Bolt 1
93 7 | 972 5942835.001 | Spring 1
94 3 3.2 5942841.001 | Hinge Bush 1
95 3 24.2 5942842.001 | Bracket 1
96 3 36.2 5942853.001 | Blow Tube Retainer 1
97 7 | 99.2 5942858.001 | Adapter 1
98 3 5.2 5942870.001 | Hinge Axle 1
99 6 734 5942871.001 | Rod 1
100 7 | 931 5942874.001 | Support 1
101 7 | 821 5942876.001 | Guide 1
102 7 | 96 5942891.001 | Axle 1
103 7 | 8 5942899.001 | Bushing 1
104 7 | 951 5945514.001 | Pad Holder 1
105 6 73.3 5945515.001 | Rod 1
106 3 21 5945529.001 | Mounting Plate 1
107 3 1.1 5945531.001 | Mounting Plate 1
108 6 81.1 5945540.001 | Bracket 1
109 6 62.1 5945541.001 | Bracket 1
110 7 | 991 5945593.001 | Adapter 1
111 7 | 95.2 5947251.001 | Pad Holder 1
112 7 | 932 5947252.001 | Support 1
113 3 1.2 5947255.001 | Mounting Plate 1
114 3 9.2 5947257.001 | Cover 1
115 7 | 822 5947259.001 | Guide 1
116 6 81.2 5947270.001 | Bracket 1
117 6 62.2 5947271.001 | Bracket 1
118 6 75 5947276.001 | Stopper 1
119 6 61.1 5947283.001 | Energy Track 1
120 6 731 5947286.001 | Rod 2
121 6 73.5 5947287.001 | Rod 1
122 5 6 56.1 5947289.001 | Sensor 1 D
123 5 7 55.1 5947290.001 | Labelling Position Sensor 1 D
124 5 6 56.5 5947293.001 | Sensor 1 D
PU Package unit
SPR Recommendation

A - wearing parts and accessories
B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




Spare Parts

6 Spare parts index
Pos. Figure/Page No. Part No. Description PU SPR Serial No.
from to
125 5 7 55.5 5947295.001 | Labelling Position Sensor 1
126 6 73.2 5947324.001 | Rod 1
127 6 61.2 5947325.001 | Energy Track 1
128 5 7 55.2 5947327.001 | Labelling Position Sensor 1 D
129 5 6 56.2 5947329.001 | Sensor 1 D
130 3 6 5950124.001 | Thumbscrew 1
131 3 8.1 5950257.001 | Bracket 1
132 3 8.2 5950259.001 | Bracket 1
133 4 271 5950260.001 | Valve Terminal 1
134 4 27.2 5950261.001 | Valve Terminal 1
135 5 59.1 5950264.001 | Applicator Control 1
136 5 58 5950266.001 | Controller 1
137 4 5 10 5950267.001 | Blow Valve 1
138 5 59.2 5950268.001 | Applicator Control 1
139 3 2.2 5950281.001 | Mounting Plate 1
140 7 | 98.2 5950371.001 | Adapter 1
141 4 6 7 | 39 5966460.001 | Tube 2m D
142 4 40 5966461.001 | Tube 2m D
143 4 7| 41 5966464.001 | Tube 2m D
7 Packaging/Accessories
Pos. Figure/Page No. Part No. Description PU SPR Serial No.
from to
144 | | | | 9109134.001 | Packaging 1 |
PU Package unit
SPR Recommendation

A - wearing parts and accessories
B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




	1	Mounting plate
	2	Mounting plate-Pneumatics
	3	Mounting plate-Electronics
	4	Cylinder assembly
	5	Pad assembly
	6	Spare parts index
	7	Packaging/Accessories

